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g #RE T R4 BL3500C18654S2PG2646 14. 4V 6500mAh 93. 6Wh
IS 1 Chinese
Nameof Sample | g o Lithium-ion Battery Pack BL3500C18654S2PG2646 14.4V 6500mAh 93. 6¥h
English
Hihg 1123110425
Sample No.
ESTR V] WEREEL GIRND BIRRHETT R AT
Consignor GlobTek (Suzhou) Co., Ltd
A E gy FRERIGRE CHD LSRRG AR A T
Manufacturer GlobTek (Suzhou) Co., Ltd.
O A
A 3= lﬁll & I«It% J:Fﬂ*,]\{ﬂt:jiﬂﬂ
R ST/8G/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criterio
Test method ST/SG/AC. 1011 'Rev. 7&Amend. 1 Section 38. 3
ey BLor N Qb Bs Rl it F
) T
’ﬁi*‘r’{i ST/SG/AC. 10,11/ Rev. T&Amend. 1 38. 3 UN Vmual of Tests and Criteria
Criterion ST/SG AC. 10/11/Rev. 7&Amend. 1 Section 38.3
ot e WRHRIL
Appearance Blue Plastic film shell
# % 0l 9023-11-17 HrALiE B 2 2023-11-23 ~ 2023-12-14
Accepted Date Test Date
R B e ERTRL SR 3R BN ity AR I AT TR 0L L
oL bR Altitude simulation, Thermal test,Vibration, Shocl« E);,Lgm@il short
Test ltems circuit, Impact, Overcharge, Forced d
\ﬁ. ﬂ
ﬁ’ﬂﬁi{)ﬂ], ZAATT B M 8 FubkrHE T M) ST/SG/AC. 10 b ,Rev 7 Amendg_} i
A gk 8 The sample has passed the test items of UN Manual i'I;‘H"ts anlh'Criterdal]
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Conclusion %‘%\! \|{\M%%E’
A F B (Date): N2023-1245
&t ) A L B 4 Rechargeable Lithium Batterv. /
y
Comment
ki MR / BB L AL
. /
Consignor
Agdlrgess Post Code
g 17r %@ CF «%@% % @ﬁ
Approver: Checker: Compiler:
R4

Title: AL AR 8 AR 4 (Head of Electrochemical Testing Department)
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No.

R B 4 AR

Name of Test

AREER

Standard requirement or The
Clause Number of Standard

RAFAELERT Mg R

Test Result

ltems

&z

Remark

ARGk

Conclusion

[ 2 50N
Altitude

simulation

[ 23R R T

HFe ST/SG/AC, 10/11/Rev. TéAmend. | 38. 3 i
58T, 1

N Manual of Tests and Criteria

ST/SG/AC, 10711/Rev. T&Amend. | Section 38,3
Test T. ]

% 1
See Appendix

1

Gl /

Passed

TR

Thermal test

WA IR Fbs il F

WES ST SCAAC. 10/ 11 Rev, T&Amend. 1 38,3 ik
:'sT 7]

4T, 2

LN Manual of Tests and Criteria

ST/SG/AC. 10711 /Rev, TéAmend. 1 Section 38.3
Test T.2

W 2
See Appendix

2

ok /

Passed

£

Vibration

WeAr I ks fRiE T

JF ST/SGAAC. 10/11/Rev. T&Amend. 1 38. 3 i
T3

UN Manual of Tests and Criteria

ST/SG AL L0 T /Rev, & mend. T Section 38,3
Teste T.3

M 3
See Appendix

3

i
Shock

TR R Rkt £

MY ST/SG/AC. 10/1 1 /Rev, 78Amend. T 2R, 3 &,
BT.4

N Manual of Tests and Criteria

ST/SHAAC 10/11 Rev, T8Amend. 1 Seetion 38.3
Test

Wt 4
«we Appendix

i i

Passed

SR

circuit

External short

WA AR T

1Y ST/SG/AC. 10/1)/Rev. TéAmensh. 1 383 Gk
i.oo

UN Manual of Tests and Criteria

ST,/ SG/AC. 10/11/Rev. T&Amend. | Section 38,3
Test T. 5

W& 5

See Appendix

w

ERi /

Passed

i

Impact

%MW OB RIbRAE T

I ST/SG/AC. 1011 Rev. 7T&Amend. 1 383 1%
4T 6

LN Vanual of Tests and Criteria

ST/ S6/AC. 10/11/Rev. T&Amend. 1 Section 38, 3
Test T.6

W 6

See Appendix

i /

Passed

7

Overcharge

EC I R0 byt T

W OST/SGAAC. 10/11/Rev. T&Amend. 1 38,3 ik
ST 7 BLA RIS RRHE T

NED ST/SG/AC. 10711 /Rey. TéAmend. 1 38. 3 i
T 7

N Manual of Tests and Criteria
ST/SG/AC, 10T/ Rev, T&Amend. | Section 38.3
Test T.7;UN Manual ol Tests and Criceria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Scetion 38. 3
Test 1.7

W4 7
See Appendix

&% /

Passed

SRR

Forced discharge

WY IF 1A% AUk T

WE ST/SG/ZAC. 10, 11/Rev. T&Amend. 1 38,3 ik
4.8

LN Manual ol Tests and Criteria

ST/SG/AC. 10/11/Rev. T8Amend. | Section 38.3
Test T.8

LK E 8
See Appendix

ks /

Passed

o FRB A
Test Environment
Condition

EREGIRRE : 21°C-23°C M BT E /%
Ambient temperature:21°C-23°C;Ambient humidity:/%

HaRBHR
Subcontracted Test
Condition

e j
Test ltem
saspzr | A& / R 4 /
Subcontracted | Name Post Code
Laboratory bk / W35 ;
Address Tel
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A5 1 BRFE LA | G
No. Name of Test [tems | Altitude simulation
o R A RJEA] Before ARG After BB | AR E| 2
R Sample Status RE Frw/E RE FFE& & E | Mass Loss | Residual | 3
Sample Mass oCvV Mass ocv OCV | Other
No. /g N 4 N 1% 1% Event
001 | oyt ®n | 435.94 | 16,44 | 435.91 | 16.44 0.01 | 100.00 | ©
002 | o iomERM 43620 | 16,44 | 436.14 | 1644 0. 01 100.00 | ©
003 | oy mERE | 43774 | 1644 | 437.61 | 16.43 0. 03 9.91 | o
004 | |iwmERL | 43779 | 16,44 | 437.68 | 16.43 0.03 | 99.94 | 0
005 | artiCEERM | 438.03 | 16,44 | 437.90 | 16.44 0.03 | wo.00| o
006 | sporrrore | 439,18 | 16.43 | 439.07 | 16.42 0.03 | 99.91 | o
007 | sl omER 1 439.63 | 16.43 | 439.50 | 16.44 0.03 | 100.00 | ©
008 | oL | 435,31 | 16.43 | 435.20 | 16.42 0. 03 99.94 | O
;L—F"ﬁ ¥ This Sp“r:}'lint:l(:‘:]lkiUmlI Iy
&k LR V-RA DR R FRK 0-L#if. LA, DMK, RHE. AAX.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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/
i ) BARE A | AR
No. Name of Test [tems Thermal test
Sk A 2 ~ e é\‘ o 1o
Ho | Aams el Befr RER Mo g ipk| M oo
5 Sample Status RE |FReE R FF8&- ¥, /% | Mass Loss| Residual | JLE
Sample Mass ocv Mass ocv OCV |Other
No. /g v /g N /% 1% Event
001 | joeiem®®l | 435.91 | 16.44 | 435.36 | 16.35 0.08 | 99.45 | o
002 | eromtrl | 436.14 | 1644 | 435.84 | 16.35 0. 07 99.45 | 0
003 | oy SeRERS | 43761 | 16.43 | 437.21 | 16.35 0.09 | 99.51 | o
004 | werrons | 48768 | 1643 | 437.27 | 16.35 0.09 | 99.51 | o
005 | porirE2mL 43790 | 1641 | 43757 | 16.35 0. 08 .15 | o
006 | prr sk SRR AETR0T I8 1642 USE000 [ 16,755 0. 09 99.57 | ©
007 | ypiiins®l ] 439.50 | 16.44 | 439.12 | 16.32 0.09 | 99.27 | o
008 | L ZXNCERRU | 43500 | 1642 | 434.86 | 16.3¢ | 0.08 | 99.51 | o

o = e fThis space intentionally
L “Z>™ R
J‘—FI'[L lel't blank

Hik: LR V-IRA DB R-LE F-RK 0-AEKR. LRA. LMK, LA, kX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.




B T R AS AT PR
# AR E - RS

Shanghai Institute of Chemical Industry NO. 1123110425

Testing Co., Ltd. Test Report—Appendix 3

5/11

)23 ; RAFE LA | )

No. Name of Test Items | Vibration

X IART i 5 Z\'\ 2l

%% Sample Status ﬁ% ﬂ;.&g\tﬂj{ /g‘:% 9?&&%)3': Mass Loss | Residual iﬂ.%
Sample Mass oCcv Mass oCcv oCV Other

No. /g v /g A" 1% 1% Event

001 | o WemERL | 43556 | 16.35 | 436.46 | 16.35 0.00 | 100.00 | o

002 | | GemEEL 43584 | 1635 | 437.20 | 16.35 0.00 | 100.00 | o

: ICYCR BT ; a= 5 §

003 | |oem®RR | 4321 | 16.35 | 437.20 | 16.35 0.00 | 100.00 | o

004 | mERR | 437.27 | 16.35 | 437.35 | 16.35 0.00 | 100.00 | o

005 | miomERL 1 437.57 | 16.35 | 437.57 | 16.35 0.00 | 100.00 | o

006 | rioEEEL o 43869 | 16.35 | 438.71 | 16.35 0.00 | 100.00 | o

25CYCTER R A « 1) = ar
007 | aiemEmlL o | 439.12 | 16.32 | 439.15 | 16.32 0.00 | 100.00 | o
008 | o afemERL | 434.86 | 16.34 | 434.90 | 16.34 0.00 | 100.00 | o

) 1= fThis space intentionally
e .
J\ FI[L lelt blank

BiE: LR V-IRA DR R-ALE F-RK 0-ARE. LRR. LMK, LHE. LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) ) R B % AR it
No. ‘ Name of Test Items Shock
7 -.,‘.4\ ‘l B f i ‘—'L‘\ Aﬁ 1o
e T AL, B BEE After | gk |HlARE | e
P Sample SI;I?US RE FHbE| BE FF3#%d, /& | Mass Loss | Residual | FL%
Sample Mass ocv Mass ocv ocv Other
No. /g v /g A /% 1% Event
001 | opperirt | 436.46 | 16.35 | 436.40 | 16.34 0. 01 99.94 | o
002 | oy resil | 437.20 | 16.35 | 437.13 | 16.35 0. 02 100.00 | o
003 | oyt | 437.20 | 16.35 | 437.27 | 16.34 0. 00 99. 91 0
004 | ezl | 43735 | 16.35 | 437.27 | 16.35 0. 02 100.00 | o
005 | ppert®l | 437.57 | 16.35 | 437.52 | 16.34 0.01 991 | o
006 | sronrers b S 438071 [0 16,380 "] 438752 | 36,35 0.02 | 100.00 | o
007 | spempertnll 1 43015 | 16.32 | 439.13 | 16.32 0.00 | 100.00 | o
008 | wste ot ke 43650 | 16. 30 fudaaigs | 6. 39 0. 02 99.94 | o
j\—-[‘— /1\ r 'his Hpﬁﬁfi'ti!;]lll::]lkfoml] ly¥

FiEk: LR V-IRA D-ARR R F-R XK 0-AME. LRA. ALK, LEE. RAk.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LA T B A AT PR
B P R E - RS
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 5

NO. 1123110425

7/11

A5 5 HRR B 44 Y4 -

No. Name of Test Items External short circuit
Mg Fok A HokBORGRE SALE
Sample No. Sample Status Max EXtelﬂ/ié:Temperature Other Event

o ICY'éC;‘rgﬁfnﬁiged 57.4 0

002 LYC Ry oherged 56. 6 5

s Lcycl“cglclﬁ?fiamrged 56. 7 o

ued 1CY(1:C1¥E f?j\.fﬁ;lhged 56.3 0

903 2503?C255E;%2E;Eged 6. 5 0

006 zscggcgiifftjﬁ:igea 57.6 O

d 25C$?Criii5ﬁji?:‘cd o6, 7 0

008 20VCE A M — .

25CYC Fuily charged

Ve e This space intentionaily left
BLF hlank

&iE: DR R-#KE F-A&2 K 0-AMBA. LA K. LALE.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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No. Name of Test Items Impact

£ 2 2o
7#‘\:%%“%— otk S . #;i@lfﬁj R ﬁ;‘f@ﬁﬂ,%
Sample No. Sample Status ax, xtern/a:c emperature ARG

1CYC 50078 F% ‘

o 1CYC 50% Capacity 22.9 0
1CYC 30%%

o1 1CYC 50% Capacity 24.0 0
1CYC 30% 75 & ‘

011 1CYC 50% Capacity 24.9 0
1CYC 50%7¢ .

— 1CYC 50% Capacity 23.9 0

: 1CYC 50%7% &

— 1CYC 50% Capacity 24.3 0
250YC 500 %577 ,

oL 25CYC 50% Capacity 24. 4 o

= 95CYC 5OWEER .

oL 25CYC 50% Capacity 24.7 0
ZACYC S0P N

0L6 25CYC 50°% Capacity 23.6 o
25CYC 50%% Y _—

d 25CYC 50% Capacity 24.5 0

018 25CYC 50%7% & " -

25CYC 50% Capacity

LLF 41 This space inth(;:_.tkionally left

&iE: DR P-AL K O-AMk, TAK,
Note: D-Disassembly F-Fire (3-No Disassembly & No Fire.
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e ; RMFE 24 | Rl

No. Name of Test Items Overcharge
Hfa s 5 B SR A HARR
Sample No. Sample Status Other Event

019 ICYéCZE.ﬁ?ﬁ;ﬁrged O

020 lCYécggﬁfflé;%ged e

021 (30 Fully dhatged 0

022 101C P by aharged 0

023 25C§gcggﬁfﬁggged ©

024 25C‘X2'?(‘;:§ IT\%:E;LII"gEd d

025 510 Pully charged i

026 zjcizp;;,}\ﬁg?lw 0
L 42 This space intentionsily lelt blank

Bk D-fHAR F-RK 0-LMFKR, LK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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). 22 " oM R B 4 AR 5 ] L FEL
No. Name of Test Items Forced discharge
o5 Ak A
Sample No Sample Sta;:us FALILR
; Other Event
] ICYCHE Al il
027 1CYC Fully discharged 0
. 1CYCHEAIRUIL
028 1CYC Fully discharged O
) 1CYCSE A= b
029 1CYC Fullv discharged o)
ICYCHEAS B
030 1CYC Fully discharged 0
; 1CYCHg 4Tl
031 1CYC Fullv discharged o
N LCYCHEA ol
032 ICYC Fully discharged O
o ICYCSE &L
033 16YC Fully discharged 0
034 10Y(C il-iu:l.w;ﬁ?a){%r}?‘arqs 4 0
_ 1CYCHEA U
035 ICYC Fully discharged 0
s ICYCL LT
036 1CYC Fullwv discharged 0
25CYC e hi He
037 25CYC Fully discharged O
25CYC 4TI
038 25CYC Fully discharged 0
: 25CYCHE R
039 95CYC Fully discharged O
25CYC e I H,
040 25CYC Fully discharged 0
04l 25CYCE4iirh
25CYC Fully discharged 0o
042 250%2319Cf-tft’m{tﬁ - 0
> Fully discharged
, 25CYCHERTHOL
043 25CYC Fullv discharged 0
044 25CYC AL,
25CYC Fully discharged 0
_ 25CYCHE4n
045 25CYC Fully discharged 0
25CYCTEA T
046 25CYC Fully discharged 0

&iE: DR F-RK 0-AMBk, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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G www.globtek.com
MODEL:BL3500C1865452PG2646
PN:BL3500C1865452PG2646

Li-ion Battery Pack 1
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kg 15 AL stk

=



